GR-8002

Ref. No.|Part name and specifications KRR IR Oty |5
1 Handle bar knob nut P el 4
2 Fan—-shaped screw M8x50 e JEMRE] M8x50 4
3 OQuter Hexagon flange Bolt M6x45 M6x407S ff 72 % i g A 1
4 Handle bar assembly T4t 1
5 Clutch handle shock absorber rubber |2 & FHIkEE 2
6 B type pin 1.5x37 BAYAY 1.5x37 1
7 Forward clutch handle A HE A T 1
8 |Pin & 6X45 d 6X455 % 1
9 Handle cover FWE 2
10  |Reverse clutch handle RS 2 & 1
11 Cable fixing plate 7 28 ] 7 s AR 1
12 |Flat washer 6 6-~1- T4 e 14
13 |Locknut M6 M6/ £ e e B iA i B 3
14  |Reverse clutch lever BB 25 & kT 1
15 |Forward clutch lever A SR 1
16 |Locknut M5 M5/ £ Je e B i i B 2
17 Pull pole protector PR 2
18 |Flat washer 5 5x12x 1 - T 4
19 |Spring H 5 2
20 Clutch cable assembly B AP R 2
21 Big belt cover protector PN A 1
22  |Flat washer 8 8- TR 29
23 |The backward pull plate assembly J& kb 2 A ZH A 1
24 |Outer Hexagon Bolt M8X20 M8X2041 7S fH B2 13
25 |Small belt wheel shaft bushing N R AR 1
26  |Small belt wheel N RS 1
27 Flat key 4. 78X5X35 4. T8X5X35 -4t 1
28  |Forward belt 7PK612 TPK6 127y HERY 7 7 1
29 |Flat washer 8x24x2 8x24x 2 F-F g 1
30 |Flat washer & 8X & 22X2 b 8X & 22X2 - H B 4
31 |Spring washer 8 Qi e Eh | 27
32 |Outer Hexagon Bolt 5/16-24 5/16, 1F24°F AboS fHugie 1
33 Gasoline engine FOHAL 1
34 |Outer Hexagon Bolt M10X50 M10X5051 /S ff B 44 1
35 |Flat washer 10 10~ 3R 14
36 |Pin_ & 1.5X20 ¢ 1. 5X20FF 14 2
37 _|Cable clip AL U 2
38 |Pin_ ¢ 6X16 d 6X 165 % 2
39 |Shaft bushing 1 1AL 1
40 |Flat washer ¢ 8X ¢ 28X3 b 8X & 28X 3 - H P 1
41 |Belt buckle Sz il 1
42 |Reverse tension sleeve ElEE A TES 1
43 Reverse tension wheel =R 1
44 |Reverse belt 5PK730 5PK7 308144 R iy 1
45 [Deep groove ball bearing 6200 620074 VA BR %l 4 3
46  [Circlips for hole 30 30FLHH $4 B8 1

Page 1




GR-8002

47  [Spring washer 10 105135 £ ] 14
48  |Outer Hexagon Nut M10 M10/N ff I8 R 1
49 |Outer Hexagon Bolt M8X45 M8X4541 /S fH B 4
50 Ajustable plate AR 2
51 Handle seat assembly T A 1
52 Engine seat assembly VAL AR LA 1
53 Gaskets R 2
54  |Outer Hexagon flange Bolt M10x25 MLOX254h 7S Fa VA =5 T e 4
55 |Outer Hexagon Nut M10 MLOARIS ff v = [ R B) 2
56 Handle arm T 1
57 Tension bushing Jo bk B 1
58 Tension seat plate assembly J B TR B R AR AL A 1
59 [Spring EAA 2
60 |Outer Hexagon Bolt M8X30 M8X3041 7S fHIE 2 2
61 |Circlips for hole 30 301 FH A 44 ] 1
62 [The circlip for shaft 10 10% ] 95k 34 B 1
63 The circlip for shaft 8 S FH #RE£2 Fel 1
64 |Circlips for hole 24 241 B 1 1
65 |Locknut M8 M8 1 Je e B kA iR B 4
66 Tension wheel K K5 1
67 |Clutch arm assembly EEE A 1
68 Tension bushing Ve 1
69 |Outer Hexagon Bolt M6X16 MEX 16407 f g e 2
70 |Deep groove ball bearing 628 628K VB BR il 7K 1
71 |Outer Hexagon Bolt M8X70 M8XT704h /S A MR AE 1
72 |Forward tension wheel AR 7K A 1
73 Retaining stem components belt Bty P AT A 1
74 |Belt block set 2 S P2 1
75 Tension wheel pole K KR AT 1
76 |Belt block set 1 S P2 1
77 |Spring washer 6 654 3 1 b 3
78 Locknut M10 M107~ f1JE Bl i R 1) 1
79  |Outer Hexagon flange Bolt M8x25 M8X254h /S f VA % IR AE 8
80 |0il dipstick HLR 1
81 |[Big belt cover protector PN &t Nk 1
82 Cable protector R E 2
83 Outer Hexagon Nut M8 MBAI 7S ff i g K 4
84 Safety guard assembly iUt At 1
85 |Outer Hexagon Bolt M8X25 M8X254h /S fH MR 2 5
86 Depth Regulator seat assembly FH A1 R 2H A 1
87  |Knob nut TEELIERR] 1
88 B type pin 2x37 BHAYAY 2x37 1
89 [Safety guard R JJHF 1
90 [Pin ¢ 10X25 10X25%4 4 1
91 _ [Outer Hexagon Bolt M10X1X25 M10X1X254075 f A2 12
92 Left tillage blade ZEMET] 6
93 [Outer Hexagon Nut M10X1 M10X1 /N fAUE R 12

Page 2




GR-8002

94 |[Tool carrier assembly T B A 2
95 [Pin ¢ 10X42 d 10X424%H 2
96 |Pin_ ¢ 3X30 $ 3X307F 14 2
97  |Rubber pad ¥4 e T 2
98 |Right tillage blade Yuiiol 6
99  |Outer Hexagon Bolt M8X90 M8X904h /S fH MR A% 3
100  [Small belt cover assembly N A B A 1
101 |Outer Hexagon flange Bolt M8x20 M8X20 /S ff1v2: “4 [ hE A 2
102 [Flat key 5X5X25 5X5X25- - Hilt 1
103 [Big belt wheel PN 1
104 |Inner Hexagon Bolt M8X90 M6X20 P4 7S fAMRE] 3
105 [Small belt cover protector assembly [/]NFZ77 B4 Ak 204 1
106 |Front cover T i 55 1
107 |Framework oil seal ¢ 20X 32X6 d 20X & 32X6H L 1
108 [Gaskets 1 LA 2
109 |Cone needle bearing 7204E 7204 A HEVR 1Tl 7Kk 2
110 |washer PIE R 1
111  [lock pin IER 8 2
112 |Wheel 13inch B A3 2
113 [Wheel shaft cap AT e BT A 2
114 |Circlip 25 254 ] B 1 6
115 [Washer 58 v T 4
116 [Framework oil seal ¢ 25X ¢ 40X7 $ 25X & 40X7H ZEuhdt 4
117 |Output shaft bearing i HH Al K 4
118 |Ajustable washer 1) 3L ] 4
119 [Wheel shaft AT E 4 1
120 |Flat key - 1
121 |[Cabinet assembly FEAR SR 1
122 |Outer Hexagon Bolt M6X20 MEX2041 7S fH B2 6
123 [0il seal cap NEES A 2
124 |Tiller shaft s il 1
125 |Semicircle key ~f [5] 1
126 |Tiller worm wheel ERhREe 1
127 [Worm wheel T EIREE 1
128 |Worm wheel shaft A 1
129 |Rear cap i i 1
130 [Outer Hexagon Bolt M6X25 M6X254M 7N fi g e 3
131 |Front cover fixing plate b 55 T e AR 1

Page 3




